DEKORA GROUP

upholstery fabrics
Polaris

XapaKTepucTtuku ToBapy
BignosiaHo / According: DIN EN 14465: 2006

[LosxuHa pynoHy / Roll length
Po6oua wupmrHa / Usable width
Bara / Weight

Cknapg, / Composition

~50 m

144 cm (£ 2 cm)
380 r/m2 (£ 5%)

SIC

GLOBAL TEXTILES

OEKO-TEX®

CONFIDENCE IN TEXTILES g:i%

20.HPL.30144 HOHENSTEIN HTTI

Tested for harmful substances.
www.oeko-tex.com/standard100

90% Moniectep / Polyester; 5% HeinoH / Nylon; 5% PaiioH / Rayon

Pesynbtart / Result

Tecr / Test MerTop, TecTyBaHHA Oga. B.VIM. ‘
Test method Unit OcHosa / Warp YriK / Weft
A . . ENISO 12947-1 .
CriiikicTb A0 cTupaHHa / Abrasion resistance EN ISO 12947-2 Linknis / Revs. 60 000
Tecr Ha nininr / Resistance to pilling EN1SO 12945-2 Banis / Grade 4-5
(2 000)
Po3cyHeHHs wea / Seam slippage ENISO 13936-2 MM 1,5 1,0
MiuHictb npu posTtarysaHHi / Tensile strength ENISO 13934-1 H (%) 1634 (45,3) 781 (29,5)
Miunictb Ha po3pus / Tear strength EN ISO 13937-3 H 54,5 59,5
iMiKi cyxuid / dr Bonorui / wet
CTiliKicTb Ppap6yBaHHA Ao Tepta / EN 150 105-X12 Banis / Grade yxuii / dry /
Colour fastness to rubbing
5 4-5

Crilikictb papbysaHHa go csitnha /
Colour fastness to light

EN ISO 105-B02

Banis / Grade

A3o6apsHuKkm / AZO dye stuffs
HeroptouicTb / Fire protection
LopaTkosa iHpopmauis / Additional information

BunpobysaHHa nposegeHi / Tested by

Pe3ynbTaTv BUNpobyBaHb 6yauM 3ib6paHi 3 pi3HUX 3paskiB i TOMy NPEACTaBAAOTL CEPEeAHI OPIEHTOBHI 3HAYEHHA.

He suasneHo / Undetectable

Ha 3amoBneHHs / On request (BS 5852)

MpoaykT sianosigae ampextnsi EC 2002/61/EC Ta EBponeitcbKin AMpekT1si Npo XimivHi

peyosuHm (EC) Ne 1907/2006 (REACH)

Our product satisfy to the EU-Directive 2002/61/EC and European Chemicals Directive
(EC) No. 1907/2006 (REACH)

Yepes TeXHONOrYHi yMOBM BUPOBHNYOro NpoLecy MosKe ByTu pisHMLA B BiATIHKAX Pi3HMX NapTii

ToBapy.

Due to the technological conditions of the production process, there may be
differences in the shades between each production batch.

CTL® GmbH Chemisch-Technologisches Laboratorium
Carl-Bertelsmann-Str. 66 / 33332 Gitersloh — Germany

Test results were gathered from various samples and therefore represent average indicative values.

TOB «[lekopa lpyn»
QO Byn. MNangydka, 1, Nbsis, 79051
© +380 (97) 925 47 56

|_-—£| dekora.group

order@dekora.group

http://dekora.group



